
NEW ISSUE - OFFICIAL STATEMENT RATINGS  (See “Ratings” herein):

BOOK-ENTRY ONLY Moody’s: “Aa2” (insured), “Baa3” (underlying)
S&P: “AAA” (insured), “BBB-” (underlying)
Fitch: “AA” (insured), “BBB-” (underlying)

In the opinion of Co-Bond Counsel, under existing law, the interest on the Bonds is excluded from gross income of the owners for Federal
income tax purposes, as provided in Appendix "H."  However, see "TAX EXEMPTION" herein.  Under the Act, the Bonds are exempt from all
taxation in Louisiana for state, parish, municipal or other local purposes.

$23,375,000
Sewerage Service Refunding Bonds

Series 2009

CITY OF NEW ORLEANS, LOUISIANA

Dated: Date of Delivery Due: June 1, 2010 to June 1, 2029
[...]
Black & Veatch Corporation (Black & Veatch) is pleased to submit our consulting engineer’s report for 
inclusion in the Official Statement prepared in connection with issuance by the Sewerage & Water Board 
of New Orleans (Board) of $23,375,000 Sewerage Service Refunding Bonds, Series 2009 (Series 2009). 
This report addresses the financial feasibility of the proposed revenue bond issue based upon review of 
historical operating and financial information, and the preparation of a cash flow analysis examining 
projected Sewerage Department operations and capital program financing through the year 2013. 

In preparing this report, Black & Veatch has examined the financial operations of the Board through 
reviews of financial reports, operating and capital budgets, and other statistical and financial information, 
and through discussions with the Board’s staff. We have performed various financial tests and analyses 
necessary to support our findings and options. 

In the preparation of the forecast of future operations summarized in this report, Black & Veatch has 
made certain assumptions with respect to conditions, events, and circumstances which may occur in the 
future. The methodologies utilized in performing our studies follow generally accepted industry practice. 
While Black & Veatch believes such assumptions are reasonable and attainable for the purpose of 
forecasting the Board’s future operations, the actual results may differ materially from the forecasts as 
influenced by the conditions, events, and circumstances which actually occur. 



Sewerage & Water Board of New Orleans and Co-Bond Counsel Page 2 
 

July 7, 2009 

Subject to the limitations set forth herein, this report is based on information not within the control of 
Black & Veatch. Black & Veatch has not been requested to make an independent analysis to verify the 
information provided to use, or to render independent judgment of the validity on information provided 
by others. As such, Black & Veatch cannot, and does not, guarantee the accuracy thereof to the extent that 
such information, data, or opinions were based on information provided by others. 

Use of this report, or any information contained here, by a third party shall constitute a waiver and release 
of Black & Veatch from and against all claims and liability, including, but not limited to, liability for 
special, incidental, indirect, or consequential damages, in connection with such use. In addition, use of 
this report, or any information contained therein by a third party, shall constitute agreement to defend and 
indemnify Black & Veatch from and against any claims and liability, including, but not limited to, 
liability for special, incidental, indirect, or consequential damages in connection with such use. The 
benefit of such releases, waivers, or limitations of liability shall extend to the related companies, and 
subcontractors of any tier of Black & Veatch, and the directors, officers, partners, employees, and agents 
of all released or indemnified parties. 

Black & Veatch shall have no liability to a third party for any losses or damages arising from or in any 
way related to the report and/or the information contained therein. Such express waiver of liability by the 
third party shall include all claims that the third party may allege in connection with Black & Veatch’s 
report including, but not limited to, breach of contract, breach of warranty, strict liability, negligence, 
and/or negligent misrepresentation. 

Purpose of Bonds 
The purpose of the Sewerage Service Refunding Revenue Bonds, Series 2009 is to provide for the 
refunding of the outstanding Sewerage Service Refunding Bond Anticipation Notes, Series 2006 (2006 
BANs) in the amount of $24,030,000. 

Condition of Sewerage System 
Our assessment of the condition of the sewerage system is based upon annual inspections of 
representative above ground and readily observable underground facilities in conjunction with preparation 
of the annual Report on Operations of the water, sewerage, and drainage systems. Black & Veatch has 
been retained annually between 1957 and 1985, and 1990 through 2009 to prepare the annual Report on 
Operations. This well established relationship gives Black & Veatch a unique insight into the Board’s 
operation and maintenance practices over time. The most recent investigations were conducted during the 
week of March 23, 2009. Findings related to the sewerage system are summarized as follows: 

Sewerage Treatment Plants 
The East Bank facility has a treatment capacity of 122 mgd (dry weather). Due to the efforts of inflow and 
infiltration mitigation, the 2008 plant flow at the East Bank facility has been reduced by 10 percent to 
approximately 90 mgd . The treatment facilities at the plant include bar screens, grit removal, pure 
oxygen activated sludge system, final clarification, and disinfection. The solids generated during sewage 
treatment are thickened, dewatered in belt filter presses, and incinerated. The Board is developing a plan 
for an alternative sludge treatment system to supplement the fluid bed incinerator (FBI). 



Sewerage & Water Board of New Orleans and Co-Bond Counsel Page 3 
 

July 7, 2009 

The following list summarizes the findings at the plant: 

• The lab functions are being done off site and the staff are occupying trailers. The Board has not split 
samples with the contract operator within the last year. The Board should consider splitting samples 
on a quarterly basis and more often if large discrepancies are observed. 

• The representative for the Board to oversee the contractor operator has retired within the last year. 
The Board should hire a representative to work with the contract operator and review their operations 
on a routine basis. 

• Damage to structures and equipment from salt water due to the hurricane. Most equipment has been 
repaired and is operational. Although, the final clarifiers show corrosion to the skimmer arms caused 
by salt water. The Board is currently in negotiations with the Federal Emergency Management 
Agency (FEMA) to pay for the repairs. Final clarifier No. 6 is currently out of service due to the 
skimmer arm corrosion. 

• The FBI is back in service for solids disposal and the multiple hearth incinerator is awaiting 
demolition. The Board is currently researching a beneficial reuse process as a back-up to the FBI. 
Alternatives for various systems have been evaluated and a preferred alternative will be identified by 
July 2009.  

• Grit basin number six is out of service and is awaiting replacement of a bearing on the grit conveyor. 

• Currently, there are discussions to add a waste heat recovery system for the FBI. It is expected 950 
KW of power would be produced from a turbine generator with annual cost savings of $750,000 and 
up to $1 million dollars with renewable energy credits. 

• One of the return activated sludge pumps is out of service at the South Pump House. Repairs are 
currently being performed and should be completed and the pump reinstalled soon. 

• A new drum screen has been installed for grease removal. The final clarifiers look significantly better 
as compared to last year since the grease has been removed via the new drum screen. 

• At present a Request for Proposals has been released to design, purchase, and install an oxygen 
production facility at the plant. Oxygen is currently trucked in at significant cost and the new oxygen 
plant will reduce the cost of oxygen to the plant. The plant uses approximately 30 tons of oxygen a 
day. 

• Water drainage from rain events and the air conditioning units are running off the roof of the solids 
handling building and causing corrosion to the side of the building. Downspouts should to be installed 
to eliminate the problem. 

• A new 4 MW generator is to be designed, purchased, and installed on site to power the effluent 
pumps in the event of a power outage. 

• New brush systems to keep the weirs clean on the final clarifiers have been installed. A service 
contract has been instituted with the manufacturer of the brush system to maintain and replace the 
brush system. The service contract was for semiannually, but it was found the brushes need to be 
replaced quarterly; therefore, the contract has been amended for quarterly preventive maintenance.  

• Two new belt filter presses with a gravity zone have been added to the plant. Two existing belt 
presses will continue to be used. 

At present the influent TSS and BOD concentration are approximately 120 milligrams per liter (mg/L) 
and 90 mg/L, respectively. This is significantly lower than normal concentrations, which is probably the 
result of a significant increase in the amount of inflow and infiltration in the collection system following 



Sewerage & Water Board of New Orleans and Co-Bond Counsel Page 4 
 

July 7, 2009 

the hurricane requiring treatment at the plant. Effluent quality has been adequate over the last year and the 
plant experienced zero permit violations last year. 

The West Bank facility has a treatment capacity of 20 mgd (dry weather). Currently, the plant is receiving 
approximately 10.5 mgd flow. The West Bank treatment facility consists of bar screens, primary 
clarifiers, trickling filters, final clarifiers, and disinfection. Primary and secondary solids are co-thickened 
in a gravity thickener and hauled to the East Bank facility for further dewatering at the belt filter presses. 

Following is a summary of findings for the West Bank treatment plant: 

• A new solids treatment building and belt filter press is currently at 30 percent level of design for the 
plant. 

• A new sodium hypochlorite system including tanks and pumps is at 65 percent level of design. 

• The thickener is currently out of service due to a scum collection trough failure. Repairs have 
commenced and it is expected to put back in service within a month. As a consequence, sludge 
hauling quantities have increased. 

• New drainage pumps are to be installed as the old pumps are not reliable. 

The monthly average TSS and BOD influent concentration are approximately 150 mg/L and 150 mg/L, 
respectively. Treatment at the plant is very good for a trickling filter plant as the monthly average effluent 
TSS and BOD concentration has been approximately 12 mg/L and 10 mg/L, respectively. The plant 
capacity is adequate for the long term needs of the area. Staffing levels are adequate and the facility and 
grounds are well maintained. 

Sewerage and Drainage Pumping Stations 
The sewage pumping and lift stations convey sewage through the gravity and force main systems to the 
East Bank and the West Bank wastewater treatment plants. Damage was extensive to the sewer pump 
stations within the East and West Bank due to the hurricane. Currently, 100 percent of the population is 
being served, but some areas are using portable pumps until the stations are repaired. It is anticipated the 
repairs to the sewer stations will be paid for by FEMA funding. In order to receive these funds, the 
stations have to be repaired to pre-Katrina conditions. Most stations are located below ground and the 
rehabilitated stations will be vulnerable to flooding. The Board wishes to elevate most of the stations so 
that this does not occur again. The Board is currently in negotiations with FEMA to elevate the stations or 
perform other flood mitigation measures at the station with the funds that will be provided by this agency. 
This would ensure continuous operations of all stations during flooding events. The Board has retained 
the services of consulting engineers for program management and design for the sewerage stations to 
complete the work necessary to restore the pump stations. 

Maintenance 
The facility Maintenance Department provides major electrical and mechanical maintenance for all Board 
facilities except the contractor operated wastewater treatment plants. The Maintenance Department has 
the specialized equipment to maintain the plant process equipment, drainage stations, sewer lift stations, 
power generation equipment, and water meter servicing. Automated lathes and mills provide the 
department with the ability to fabricate parts when replacement parts are excessively expensive or no 
longer available. However, lack of an adequate number of trained personnel has hampered the capabilities 
of the department. 



Sewerage & Water Board of New Orleans and Co-Bond Counsel Page 5 
 

July 7, 2009 

The Maintenance Department had 128 authorized positions. Only 60 positions are currently staffed with 
most of the highly skilled areas remaining vacant. To compensate for the limited work force, overtime is 
necessary and more work is being contracted out than before to contractors. Now the department is facing 
a situation where they do not have enough personnel to supervise or assist contractors. The department is 
actively recruiting at job fairs and trade schools to hire additional workers to staff the department. 

All maintenance equipment is well maintained and adequate to do the work in-house. 

Networks 
The Networks Department is charged with maintaining the sanitary sewer system, the major drainage 
system, and the potable water distribution system.  

The networks department administers the paving contract and has completed over 3,000 paving projects 
since July 2007 by contractors. Networks has several maintenance contracts to assist with the 
maintenance of the water distribution, wastewater collection, and drainage stations. This has increased the 
workload in the department. 

Engineering 
The Engineering Department includes mechanical, electrical, civil, construction administration and 
inspection, drainage, and network engineering. The department administers major contracts throughout 
the City and coordinates with other agencies for the design and construction activities impacting Board 
maintained facilities. The Engineering Department was also in charge of overseeing the Sanitary Sewer 
Evaluation and Rehabilitation Program (SSERP), a $640 million program that was in place to upgrade 
facilities within the sanitary sewer network for the City prior to the hurricane. 

Contracts are designed, bided, and approved by the City Council. Following is the status of some of the 
contracts administered through the Engineering Department: 

• Emergency contracts issued for leasing and purchasing portable diesel pumps for the sewage pumping 
stations that sustained damage from the flood waters. 

• Contracts issued for repairing roofs of non-critical facilities. 

• A solids discharge line to the Mississippi river is currently in design and at present is 65 percent 
completed. 

• Review of design for new belt filter presses at the West Bank Sewerage Treatment Plant. 

• A 100 percent design of a 15 MW diesel generator will be completed in June 2009. 

Currently, the engineering department is in the process of working with the Corps of Engineers on storm 
proofing projects by identifying the most critical needs and addressing those. At present, 15 storm 
proofing projects have been identified and are currently in various stages of design. 

Consent Decree 
The Board is currently complying with the EPA Region 6 and Department of Justice Consent Decree that 
requires cessation of unauthorized discharges and the development of a schedule for repairs to both the 
collection system and the treatment plant.  

The Board is currently negotiating the deadline to prepare a plan and schedule for achieving compliance 
with the Consent Decree at pre-Katrina Levels, although, major portions of the consent decree are in 



Sewerage & Water Board of New Orleans and Co-Bond Counsel Page 6 
 

July 7, 2009 

negotiations. A phased approach has been suggested by the EPA in response to the Board’s claim for 
unanticipated delays and violations of the Decree due to the hurricane. Some of the provisions outlined in 